
Parts Breakdown 3621

Page 1 of 3 2/13



Parts Breakdown 3621

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 251878-6 SCREW M5X20, UM140D  1
 2 941101-4 F. WASHER 5, 5007NK  1
 3 343352-9 PRESSURE PLATE, 3620  1
 4 252094-3 HEX NUT M8, RP0900K  1
 5 321948-6 STOPPER POLE, 3620  1
 6 410960-2 DEPTH POINTER, 3621  1
 7 182305-1 HOUSING SET, 3620  1
 8 664213-3 CORD (2X16X8 SJT), 5900B  1

 664015-7  CORD (2X18X8 SJT), GE0600

 664013-1  CORD (2X18X8 SJT), N9501B

 664424-0  CORD (2X18X8 SJT), 3621

 9 682502-4 CORD GUARD 8-85, HP2010N  1
 10 687001-1 STRAIN RELIEF, 6013BR  1
 11 911133-5 P.H. SCREW M4X18, N9501B  2
 12 651280-7 SWITCH, 3621  1

 651236-0  SWITCH, 3620

 13 CB107 CARBON BRUSH SET, 194977-0  1
 194977-0  CARBON BRUSH SET, 194977-0

 181437-1  CARBON BRUSH 107, HP2010N

 14 643605-9 BRUSH HOLDER, HP2010N  2
 15 182305-1 HOUSING SET, 3620  1
 16 941202-8 F. WASHER 8,  BPB180  1
 17 272221-6 LEVER 45, 3620  1
 18 962065-9 RETAINING RING R-15, 3620  1
 19 267047-9 F. WASHER 10, LS1016L  1
 20 256652-7 PIN 10, 3620  1

 415992-4  PIN 10, 3621

 21 231416-0 COMP. SPRING 10, 3620  1
 22 265334-0 HEX BOLT M5X20, 3620  1
 23 931202-6 HEX NUT M5, LS1016L  1
 24 265333-2 HEX BOLT M5X16, 3620  1
 25 931202-6 HEX NUT M5, LS1016L  1
 26 134437-0 STOPPER ASSEMBLY, 3620  1
 27 216009-4 STEEL BALL 7.1, HR2400  1
 28 231419-4 COMP. SPRING 5, 3620  1
 29 251447-3 FLAT SCREW M6, 3620  1
 30 265335-8 HEX BOLT M5X28, 3620  1
 31 931202-6 HEX NUT M5, LS1016L  1
 32 259019-8 SELF LOCK 15, 3620  2
 33 410834-7 BASE PLATE, 3620  1
 34 912112-6 .C.S.H. SCREW M4X10, RT0700C  4
 35 911206-4 P.H. SCREW M5X10, 1806B  2
 36 154346-7 BASE COMPLETE, 3620  1
 37 924216-2 THUMB SCREW M5X15, 9030  2
 38 231417-8 COMP. SPRING 10, 3620  1
 39 256651-9 PIN 10, 3620  1
 40 911243-8 P.H. SCREW M5X25, GA7911  7
 41 763615-1 COLLET NUT, 3608B, RT0700C  1
 42 763637-1 .1/4 COLLET CONE, RT0700C  1
 43 211275-8 BALL BEARING 6003DDW, 9741  1
 44 241835-2 FAN, 3621  1
 45 512951-0 ARMATURE ASS'Y, 3621  1
 46 522636-0 FIELD ASS'Y, 3621  1
 47 211031-6 BALL BEARING 608LLB, 9227C  1
 50 410896-5 CHIP DEFLECTOR, 3620  1
 51 857626-7 NAME PLATE, 3621  1
 52 443073-4 FELT, 3620  1
 53 443074-2 FELT, 3621  1

Page 2 of 3 2/13



Parts Breakdown 3621

231240-1 COMP. SPRING 7, LS1016L  2
781006-4 SPANNER 13, RP0900K  1
781011-1 SPANNER, 2708  1
781213-9 WRENCH, RF1101  1
824329-8 PLASTIC TOOL CASE, 3620  1
164834-6 STRAIGHT GUIDE, 3620  1
810134-9 CAUTION LABEL, 3709  1

Page 3 of 3 2/13


